
 

 

 

 

 

 

 

 
 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER NO. R5-2007-0048 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CONTRA COSTA WATER AUTHORITY AND CONTRA COSTA WATER DISTRICT 
RANDALL BOLD WATER TREATMENT PLANT AND  

BRENTWOOD WATER TREATMENT PLANT 
CONTRA COSTA COUNTY 

The California Regional Water Quality Control Board, Central Valley Region (hereafter 
Regional Water Board), finds that: 

1. Contra Costa Water Authority, a Joint Powers Authority comprised of the Contra Costa 
Water District and Diablo Water District submitted a Report of Waste Discharge 
(RWD), dated 2 February 2005, to apply for Waste Discharge Requirements (WDRs) 
for the existing Randall Bold Water Treatment Plant (WTP) and the planned 
Brentwood WTP. Additional information to complete the RWD was received on 
31 May 2005, 23 January 2006, and 28 December 2006.  

2. The Randall Bold WTP, which is owned by the Contra Costa Water Authority, is at 
3760 Neroly Road in Oakley, as shown on Attachment A, which is attached hereto and 
made part of the Order by reference.  The WTP is in Section 34, T2N, R1E, MDB&M, 
and comprises Assessor’s Parcel No. 053-071-028.  Contra Costa Water District 
operates the WTP. 

3. The Randall Bold WTP has been in operation since 1992, and is designed to treat up 
to 40 million gallons of water per day.  Current peak day demand is approximately 
25 million gallons per day (mgd), and average annual demand is approximately 
10 mgd. The discharge of waste at this facility was authorized under a waiver of 
WDRs, issued on 25 April 1991. The waiver was based on Regional Water Board 
Resolution No. 82-036, which expired on 1 January 2003.   

4. The Contra Costa Water Authority and Contra Costa Water District (hereafter 
“Dischargers”) plan to modify the Randall Bold facility and to construct a new WTP at 
the same site to serve the City of Brentwood, as shown on Attachment B, which is 
attached hereto and made part of the Order by reference. 

Existing Facility and Discharge 

5. Raw water from the Sacramento-San Joaquin Delta is pumped to the Randall Bold 
WTP from Old River and Rock Slough via the Contra Costa Canal for treatment prior 
to distribution as a public water supply. During periods of low salinity, raw water is 
stored in Los Vaqueros Reservoir. This stored water is supplied to the Contra Costa 
Canal and blended with raw water from the Delta intakes as needed. The following 
table summarizes raw water characterization data provided in the RWD for one 
sample obtained from the Contra Costa Canal on 5 January 2004. 



 
 
 
 

  

 

 
 
 
 
 

 

 

 

 

 
 

 
 

 
 
 

WASTE DISCHARGE REQUIREMENTS ORDER NO.  R5-2007-0048 -2-
CONTRA COSTA WATER AUTHORITY  
AND CONTRA COSTA WATER DISTRICT 
RANDALL BOLD WTP AND BRENTWOOD WTP 
CONTRA COSTA COUNTY 

Result 
Constituent/Parameter (mg/L except as noted) 

Aluminum 0.14 
Arsenic .0034 
Bromide 0.2 
Chloride 65.3 
Chromium .0024 
Copper 0.011 
Iron 0.222 
Manganese  0.0097 
Sodium 44.8 
Nitrate 2.78 
Hardness, total 108 
Alkalinity, total 80 
Specific Conductance 450 umhos/cm 
Total Coliform 100 CFU/100 mL 
Fecal Coliform 1 CFU/100 mL 
Enterococci 7 CFU/100 mL 

6. The Randall Bold WTP currently provides treatment by pre-ozonation, coagulation 
with aluminum sulfate and cationic polymer, flocculation, filtration through granular 
activated carbon and sand, post-ozonation, chloramination, fluoridation, and pH 
adjustment. Attachment C, which is attached hereto and made part of the Order by 
reference, depicts a simplified process schematic. 

7. Periodic filter backwashing generates dilute alum sludge (filter wash water).  The 
filters produce approximately 190 pounds of dry solids per million gallons of treated 
water. The filter wash water is discharged to three lagoons (Lagoons 1, 2, and 3) for 
settling/decanting and evapoconcentration to a solids content of 30 to 40 percent.  
Decant water is returned to the head of the WTP where it is blended with incoming 
raw water. 

8. The RWD characterized the chemical composition of the filter wash water discharged 
to the filter wash water lagoons as summarized below.  

Analytical Result Applicable Water 
(ug/L except as noted) Quality Limit 1 

(ug/L except as 
Constituent/Parameter  Total Dissolved noted) 

pH, std. units 7.5 -- 6.5 to 8.4 
Alkalinity, total 85 -- NA 
Dissolved Solids, mg/L -- 220 450 



 
 
 

 
 

 
 

 

 
 
 
 
 
 

 

  

 

 

 

 

  
 
 
 

 

WASTE DISCHARGE REQUIREMENTS ORDER NO.  R5-2007-0048 -3-
CONTRA COSTA WATER AUTHORITY  
AND CONTRA COSTA WATER DISTRICT 
RANDALL BOLD WTP AND BRENTWOOD WTP 
CONTRA COSTA COUNTY 

Analytical Result Applicable Water 
(ug/L except as noted) Quality Limit 1 

(ug/L except as 
Constituent/Parameter  Total Dissolved noted) 

Arsenic 7.0 2.0 0.004 
Boron, mg/L 0.20 -- 0.70 
Cadmium 1.0 1.0 0.07 
Chromium 10 10 50 
Copper 19 5 170 
Iron 2,700 50 300 
Lead 5 5 2.0 
Manganese  200 120 0.50 
Mercury 0.4 0.4 1.2 
Nickel 10 10 12 
Silver 10 10 85 
Zinc 50 50 2,000 
Bromide, mg/L 0.1 -- NA 
Chloride, mg/L 45 -- 106 
Fluoride, mg/L 0.20 -- 1.0 
Orthophosphate, mg/L 6 -- NA 
Sodium, mg/L 39 -- 69 
Sulfate, mg/L 69 -- 250 
-- Not applicable; constituents are considered completely soluble. 
NA None applicable. 
1 Water quality limit to apply narrative water quality objectives specified in the 

Basin Plan for protection of the beneficial uses of groundwater. 

The analytical results above indicate that the waste may exceed applicable water 
quality limits for arsenic, cadmium, lead, and manganese. 

9. Dried solids removed from the filter wash water lagoons are currently disposed of off-
site by land application to farmland owned by Ironhouse Sanitary District (ISD).  This 
disposal is specifically allowed in ISD’s waste discharge requirements.  The same land 
is used for reclamation of ISD’s treated effluent. 

10. The RWD characterized the chemical composition of the dewatered solids sent to ISD, 
as summarized below. 



 
 
 

 

  
  
  
  
  
  
  
  
  
  

  
    
   

 

 

  

WASTE DISCHARGE REQUIREMENTS ORDER NO.  R5-2007-0048 -4-
CONTRA COSTA WATER AUTHORITY  
AND CONTRA COSTA WATER DISTRICT 
RANDALL BOLD WTP AND BRENTWOOD WTP 
CONTRA COSTA COUNTY 

Constituent/Parameter  Analytical Result 
 Total (mg/kg Soluble (mg/L) 

except as noted) 

Arsenic 20 <0.02 1 

Cadmium <1 <0.01 1 

Chromium 14 <0.05 1 

Copper 57 <0.05 1 

Lead <5 <0.05 1 

Mercury <0.01 <0.01 1 

Molybdenum <5 <0.05 1 

Nickel 16 <0.05 1 

Selenium <1 <0.02 1 

Zinc 28 <0.05 1 

Solids 32% 130 2 

1 Based on the Waste Extraction Test (WET) using deionized water as the extractant. 
2 Total dissolved solids. 

11. After reviewing comments from interested parties provided during the October 2006 
public comment period, Regional Water Board staff requested that the Discharger 
resample the dewatered solids using Title 22 test methods.  Four samples of the 
dewatered solids were collected and analyzed in December 2006. The analytical 
results were provided in a 28 December 2006 report, and are summarized below. 

Constituent, units Soluble Threshold Limit Sample Sample Sample Sample 
No. 1 No. 2 No. 3 No. 4 

Antimony, mg/l 15 <3.0 <3.0 <3.0 <3.0 
Arsenic, mg/l 5.0 0.320 0.500 0.760 0.57 
Barium, mg/l 100 0.780 1.1 1.4 1.0 
Beryllium, mg/l 0.75 < .10 < .10 < .10 < .10 
Cadmium, mg/l 1.0 < .25 < .25 < .25 < .25 
Chromium (III), mg/l 5 <.50 < .50 < .50 < .50 
Cobalt, mg/l 80 <1.0 <1.0 <1.0 <1.0 
Copper, mg/l 25 0.790 0.790 1.1 0.770 
Lead, mg/l 2 < .15 < .15 < .15 < .15 
Mercury, mg/l 0.2 < .02 < .02 < .02 < .02 
Molybdenum, mg/l 350 <1.0 <1.0 <1.0 <1.0 
Nickel, mg/l 20 <1.0 <1.0 <1.0 <1.0 
Selenium, mg/l 1.0 < .25 < .25 < .25 < .25 
Silver, mg/l 5 < .25 < .25 < .25 < .25 
Thallium, mg/l 7.0 < .25 < .25 < .25 < .25 
Vanadium, mg/l 24 0.410 0.690 0.730 0.660 
Zinc, mg/l 250 <1.0 <1.0 <1.0 <1.0 



 
 
 

 

 

 

 
 
 

 
 

 

 

 

 

 

 

WASTE DISCHARGE REQUIREMENTS ORDER NO.  R5-2007-0048 -5-